Hydrogen Sulfide Generation and Control in Sewer Systems with Drop
Structures and Pump Stations

by

Zhi Yang

A thesis submitted in partial fulfillment of the requirements for the degree of

Doctor of Philosophy
n

WATER RESOURCES ENGINEERING

Department of Civil and Environmental Engineering
University of Alberta

© Zhi Yang, 2021



Abstract

The build-up of hydrogen sulfide in sewer systems can lead to odor nuisances and corrosion of
concrete sewers. The City of Edmonton, Alberta, Canada, like many other cities worldwide, is
facing sewer odor nuisance and pipe corrosion issues. Field studies were carried out in the sanitary
sewer trunk with drops and pump station in Steinhauer area and in the sewer trunk with drops in
[...]
values of nl (both nlc and n1b) ranging from 0.8 to 1.0 (equation (1.9)) and those for n2 (both n2¢
and n2b) ranging from 0.1 to 0.2 for chemical oxidation (equation (1.10)). Unlike in the water
phase, the oxidation on biofilm is mainly biological oxidation following the half-order kinetics n
(equation (1.11)) (Nielsen et al. 2005a).

nle n2c
= kS(—Il)chem—oxi (SOZ ) (SS(-II))

rS(—H),che—ox,w

(1.9)
nlb n2b
rS(-l]),bio-ox,w = kS(-II)bio-oxi (Soz ) (SS(-H)) (1 10)
_ k 0.5 ¢0.5 é
I"S(-[]),ox,f — ™S (-I)bio-oxi 0 " sem 7 (L1D)

where, rscmis rate of sulfide oxidation (g S m~ day!); kscum is rate constant (unit depends on the
values of nl and n2); Ss is concentration of dissolved sulfide (g m); Soz is concentration of DO

(g m%); n=nl + n2 = reaction order (unit dependent on nl and n2).

The H,S gas in the gravity sewer also can be adsorbed and oxidized on the sewer walls which causes the

corrosion of the pipe. This reaction rate is described by the following function (£Esey et al. 2002).

pH,S

r, o =-k
S + pH,S

S(-1I') gas ,bio-oxi K
pH,S

A
Ve (1.12)

where, ks(-II) is the estimated rate constant for adsorption and oxidation of H>S to the moist
concrete surface (g S m™ h''). The ratio, Ac/V,, represents the proportion of concrete surface to

volume of sewer atmosphere.

17



4) Aerobic and Anaerobic transformation of organic matters

The transformation of the different forms of organics: particulate organics, soluble organics,
fermentable substrates and fermentation products, is important for the formation of sulfide, since
the SRB consume the readily biodegradable organics as electron donor for respiration. The double-
Monod equation is used for description of the most processes for organic transformation. Under
the aerobic, such water quality changes involve consumption of readily biodegradable organics by
biomass in water phase described as equation (1.13), which is demonstrated by Bjerre et al. ( 1995,
1998) based on lab and field experiments with wastewater under gravity sewer conditions and by
biofilm on the pipe wall which is formulated by the half-order kinetics for DO biofilm surface
removal rates (equation (1.14)) (Nielsen et al. 1998). In addition to growth, the maintenance energy
requirement, nongrowth-related consumption of substrate of suspended biomass, also needs to be
considered. This process is formulated as equation (1.15). On the other hand, the aerobic hydrolysis
of particulate substrates to biodegradable organic matters in both biofilm and water phase is
described by following concept of Activated Sludge Model No. 1 (equation (1.16)) (Henze et al.
1987).

(SFCOD +S VFA) S 0, XBW av(vT_ZO)
KSW + (SFCOD + SVFA) Ko2 + So2

rgrw :/’lH
(1.13)

where, Terw is growth rate of heterotrophic biomass in suspension (g COD m™ day'); un is
maximum specific growth rate (day '); Srcop is readily (fermentable) biodegradable substrate (g
COD m™); Svra is volatile fatty acids (g COD m™); Ksy is saturation constant for readily
biodegradable substrate (g COD m™); So2 is DO concentration in bulk water phase (g O2 m™>);
Koz is saturation constant for DO (g O2 m™); Xy is heterotrophic biomass concentration in the

water phase (g COD m); o is temperature coefficient for the water phase process;

= 1/2@( YHf é (SFC0D+SVFA) o™

/
=Y, )V Ky +(Speon +Syr) (L14)

where, rgrf is growth rate of heterotrophic biomass in a biofilm (g COD m day '), ki2is 1/2-order
rate constant (g 02>°m™ > day™); Yur is biofilm yield constant [g COD, biomass (g COD,

substrate)—1]; Ksr is saturation constant for readily biodegradable substrate in biofilm (g COD m~

18



3); A/V is wetted sewer pipe surface area divided by the water volume (m™'); ar is temperature

coefficient for the biofilm process ; T is temperature (°C).

S,
Poaine = "9 K j_ZS BWa\EVT_ZO)
o) O,
, 20, (1.15)
Xooop + X, S N
rhydr = _kh — = - (X Bw + SX Bf _)a»(VT )
Ky + Xggeop + X K02+Soz 4 (1.16)

where, rhyqr is rate of anaerobic hydrolysis (g COD m ™ day!); kx is hydrolysis rate constant (day -
1; Xsgcop is slowly biodegradable COD(g COD m3); Xgy is heterotrophic biomass concentration
in the water phase (g COD m); ¢ is relative efficiency constant for hydrolysis of the biofilm
biomass; X is heterotrophic biomass in the biofilm (g COD m?); Koz is saturation constant for

DO (g O, m™); Soz is DO concentration in bulk water phase (g O2 m™).

The anaerobic hydrolysis and fermentation process resulting in the increase of the biodegradable
substrates. The kinetic of anaerobic hydrolysis is similar to aerobic hydrolysis, as described by

equation (1.17). The fermentation is formulated based on Monod kinetics (equation (1.18)).

XSBCOD + XBw

v, = —]7 =
hydr,ana h,ana h
KX + XSBCOD + XBW

S, A
X % g (X s TEX Bf ;)a (=20
N «
G "0 (1.17)
where, Thydr.ana 18 Tate of anaerobic hydrolysis (g COD m™ day !); nnana is efficiency constant for anaerobic

hydrolysis relative to aerobic hydrolysis; ki is hydrolysis rate constant (day'); Xsgcop is slowly
biodegradable COD (g COD m™) ; X, is heterotrophic biomass concentration in the water phase (g COD
m); ¢ is relative efficiency constant for hydrolysis of the biofilm biomass; Xgs is heterotrophic
biomass in the biofilm (g COD m); Ko is saturation constant for DO (g O2 m™>); Sz is DO
concentration in bulk water phase (g O> m™); a is temperature coefficient .

So

S A
FCOD > (XBw + gXBf _)a(szo)
Kfer+SFCOD KOZ +S02 V

rfer = _qfer
(1.18)

where, rrris fermentation rate (g COD m™ day'); qrerm is fermentation rate constant (day '); Srcop

is fermentable substrate (g COD m™); Ky is saturation constant for fermentation (g COD m™).

19



2.4 Hydrogen sulfide control and mitigation methods in sewer systems

According to H2S generation processes in sewer, the available methods used for odor control can

be simply illustrated in Figure 2-2.

2N 28 R
H,S < H*'+ HS"
HS- <— H"+S?-

Corrosion

£ T

. Ventilation
Air Odor treatment HZS(g)
PR 31
Injection of air/O, NO./NO,-
H,S 5/NO;
Wastewater Metal salts ClO4/CIO5

pH elevation Biocides

Biofilm

Pipe Slope, velocity/ rebuilt
Flushing

Bioreactor /pumping

Figure 2-2 Odor processes and control methods in a sewer pipe

1) Gas phase technologies

Ventilation and odor treatment: ventilation (natural and forced) can be applied for the elimination
of gaseous H>S in sewer atmosphere. The ventilation system is considered to use either slotted
manhole covers or ventilation stacks or mechanical means (fan) in an attempt to release odors and
maintain adequate oxygen levels within the sewer system by air flow. The released odor could be
further removed by technologies including chemical scrubbing, activated carbon adsorption,
biofiltration and biotrickling filtration for odor abatement (Herrygers et al. 2000). This technology
is effective in places where sulfides are generated locally. But beds tend to degrade with time and

require close maintenance.

2) Liquid phase technologies

Air or oxygen injection: the addition of air or oxygen to create aerobic conditions to oxidize
sulfide to sulfate (SO4>) has been widely used. Oxygen injection is often an attractive option as it

is relatively inexpensive and targets rising mains, where SRB activity is highest. Air or oxygen

20



injection is mainly used in medium and high flow systems (pipes with average dry weather flow
(ADWF) between 1 and 5 ML/d) with large pipes (diameters larger than 0.3 m) (Ganigue et al.
2011). Oxygen injection to sewers can further stimulated SRB growth and increased SRB activity
in downstream biofilms due to increased availability of sulfate at these locations as the result of
aerobic conditions upstream. Oxygen does not have long-lasting inhibitory effects on sulfide
production by SRB, with SRB activity resuming immediately after oxygen depletion (Gutierrez et
al. 2008).

Precipitation of formed sulfide with metal salts: another widely used strategy for H>S mitigation
in sewage is the addition of metal salt to remove dissolved sulfide from the wastewater, thereby
decreasing the amount of sulfide available for release to the sewer atmosphere. Because of its
effectiveness in controlling the dissolved sulfide concentration, iron has been widely used to
control sulfide buildup in sewer networks (Nielsen et al. 2005b). Iron salts of chloride, sulfate or
nitrate are being added to wastewater either in ferric or ferrous forms. Ferrous ions (Fe?")
precipitate sulfide by forming highly insoluble metallic sulfide precipitates. On the other hand,
Ferric ions (Fe**) oxidize sulfide to elemental sulfur while being reduced into (Fe?"), which
precipitates with sulfide to form ferrous sulfide precipitants. Field studies indicated that a mixture
of ferrous and ferric iron salts is more effective than either salt alone in controlling the dissolved
sulfide concentration (Padival et al. 1995). Iron salts are preferentially used in medium and large
systems (flows larger than 1 ML/d). But, addition of iron salts may add undesirable anions to the

wastewater as well as cause unsolicited flocculation and settling in the sewer. Besides, it may

precipitate with phosphorous compounds thus demand will increase beyond stoichiometry.

pH elevation: pH elevation is another strategy to control H>S in sewer. Elevation of pH above 8.5
by addition of strong base will shift the equilibrium of the dissolved sulfide towards the non-
volatile species (S*, HS™). Magnesium hydroxide can be applied to sewer networks for this
purpose. Continuous addition of magnesium hydroxide can achieve pH increase to 8.5-9. The
maximum pH achievable by Mg(OH): dosing is approximately 9.0 due to its limited solubility in
water, a level that would not endanger the performance of the downstream biological wastewater
treatment plants. But it is effective only locally, since pH is bound to decrease. An alternative
sulfide control strategy also involving manipulating pH is the pH shock strategy by adding sodium
hydroxide. Sodium hydroxide is only added intermittently and for a short period (hours) to reach

21



pH 11-13, which can inactivate SRB in sewer biofilms thus leading to suppressed sulfide
production. The regrowth of the sulfide-producing bacteria starts 1-3 days after a pH shock and is
completed within 5-7 days after the pH shock (Gutierrez et al. 2014). Compared to pH elevation
using Mg(OH), the pH shock strategy has several disadvantages. The wastewater of the high pH
section has to be isolated at the wastewater treatment plant (WWTP). In addition, the high pH can
also cause other problems like carbonate precipitation, sludge generation and ammonia gas release

(Hvitved-Jacobsen et al. 2013). But it is relatively cheap as dosing is not continuous.

Addition of oxidizing chemicals: when hydrogen peroxide (H202) or ozone (O3) is added to
wastewater, it oxidizes dissolved sulfide and decomposes oxygen, thus keeping conditions aerobic.

Potassium permanganate (KMnQO4) and Chlorine will oxidize sulfide to sulfate.

General disadvantages for all agents are that they are toxic to transportation and maintenance
personnel and expensive to purchase and handle. The effectiveness of chemical oxidizers is

frequently low because of their reactions with other components in sewage

3) Biofilm phase technologies

Addition of nitrate: adding nitrate (NO3") to an anaerobic wastewater system will establish anoxic
conditions due to the increased presence of nitrate as an electron acceptor for the microbial process.
In fact, nitrate addition stimulated the activity of nitrate reducing, sulfide oxidizing bacteria (NR-
SOB) that appeared to be primarily responsible for the prevention of sulfide build up in the
wastewater in the presence of nitrate (Gutierrez et al. 2014). NR-SOB oxidize sulfide biologically
coupled with the reduction of nitrate thus achieving sulfide control. Nitrate is an expensive
chemical, usually dosed as NaNO3 or Ca(NOs3),. It is also preferentially used in small systems
(flows lower than 1 ML/d). Longer retention time is required for sulfide oxidation. Addition of
nitrate is a preventative measure rather than a sulfide removal method. Hydrogen sulfide will
regenerate upon cessation of NO3~ dosage. It has possible negative effect on wastewater treatment
plant because of nitrate load and can increase sulfate concentrations in downstream sections of

sewer networks, leading to the enrichment of SRB populations in these region

Inhabitation of SRB populations with biocides: the use of microbial inhibitors such as
formaldehyde (Zhang et al. 2008) or nitrite (Jiang et al. 2009) have also been proposed,

successfully demonstrated at laboratory and field-scale systems and in the near future may

22



represent a more cost-effective method for sulfide mitigation. Free nitrous acid (FNA) was recently
revealed to be a strong biocide for microbes in anaerobic biofilm, achieving approximately 1-log
(90%) inactivation at a concentration of 0.2—0.3 mg HNO>-N/L with an exposure time longer than
6 h. Particularly, hydrogen peroxide, in combination with FNA, was found to enhance the

microbial inactivation by 1-log, in comparison with FNA dosing alone (Jiang and Yuan 2013).

4) Technologies for pipes

Mechanical cleaning to remove sewer biofilms: a complete way for elimination of sulfide
generation is to flush the pipe wall to remove both biofilm on the pipe wall and the sediments in
the bottom of pipe at regular intervals. So there are no sites for sulfide generation. But this method

can be expensive.

Improve the hydraulic design: the hydraulic mean depth, the hydraulic radius, the wastewater
flow velocity, and the slope of the sewer pipe are important factors, which can affect the reaeration
rate and thereby affect anaerobic-related problems. Furthermore, if sewage flows too slowly,
sediment within the sewage settles out and deposits within the pipe. These deposits provide an
ideal environment for an anaerobic slime layer where hydrogen sulfide is produced. A slow
wastewater flow velocity may lead to an increase of the biofilm thickness and the occurrence of a
permanent sediment layer. It is essential to increase the pipe slope to increase the velocity of the

flows.

There are turbulent cascades or waterfalls within sewer system, where sewers contain significant
odorous compounds from upstream anaerobic activity, these odorants are largely off-gassed under
these cascade-waterfall conditions. This creates strong foul air concentrations within these
structures and add to the odor level emitted from them at various locations. Hydraulic structure
modification would be required to minimize this turbulence and allow for more quiescent flow

regimes.

2.5 Effect of chemical dosing on microbial community of biofilm
The microbial community exists in biofilms on the drainage pipe wall plays a fundamental role in

the transformations of sulfur, especially SRB, sulfate oxidation bacteria (SOB) and methanogenic

23



archaea (MA). Mohanakrishnan et al. (2009b) revealed that the biofilm structure and activity
varied considerably along the length of rising mains, both with regard to general bacterial
populations and sulfate reducers. Sun et al. (2014) found that sulfide was mainly produced in the
outer layer of the biofilm, between the depths of 0 and 300 um. In contrast, MA mainly inhabited
the inner layer of the biofilm. Auguet et al. (2015a) demonstrated that H»>S emission was notably
high during early stages of biofilm development, CH4 emissions increased after biofilm
maturation, coinciding with an establishment of a methanogenic community better adapted to
sewer conditions. In sewers, multiple species of SRB have been identified, including
Desulfovibrio, Desulfobacter, Desulfobulbus, Desulfomicrobium and Desulfotomaculum
(Mohanakrishnan et al. 2009a, Mohanakrishnan et al. 2009b, Okabe et al. 1999). Detection of the
presence of SRB may provide one way of diagnosing potential problematic areas as well as giving

early opportunity for implementing the most promising remediation techniques.

Addition of chemical is an important and effective way to control sulfide, which has impacts on